17GTH-L
& 7100

SERIES

17GTH-L
Mfg. No. 1691857

7117
Mig. No. 1691717

7116
Mfg. No. 1651382

Simplicity



Product Identification:

When ordering parts, keep your products serial number and manufacturer's numberin mind. Variations may occur
in a part between early and later model produsts, causing the praduct sertal number to be listed in the parts

description whenever these varations cogur,

Record your 1.D. numbers here for quick, futurs refarence.
Mower Mig. No. S/N

Produoct Mfg. No. S/M

Attentlan:

Standard torques appear in a chart at the end of the manual, while important individual torques are given on specific

parts drawings.

CRITICAL and MAJOR notations polnt out limportant facts or instructions which ralate to personal safety and proper

maching operation. Any CRITICAL notation

which may appear in this book, pinpoints characteristics which, it
not properly foltowed, can create a safety hazard. Any MAJOR notation

which may appear in this book, marks

chamcteristics which, if not properly followed, may result in operating failure, shortened product life, or greatly
reduced quality of the unit. For your convenience, assembly notes are included in parts drawings to assist in repair

and assembiy of unii.

CILS - SPECIFICALLY BLENDED OF HiGH QUALITY BASE
OILS & ADDITIVES.

Speclal Worm Gear Olls: Required for prolection of brass
gears and mating parts,

s Warmn Weather Worm Gear Qil for use in tillers w/waorm
drive. Quart, Part #118065; Casa of 12 Quarls, Part# 1685100,

-« Cold Weather Worm Gear Qil for snowlthrowers with worm
gear drive, 8 Oz, Baottle, Parl #1704636, Case of 124 0z,
Baottles, Part #16853506.

Multi-Purpose Hydraulle/Transmisslen O for use in most
hydraulie applications, ang hydrostatic and gear transmis-
slons. Specilic Simplicity applications: All hydrostalic
transmissions, atl bevel gzar cases, all Broadmaoor, Landtord,
Soversign, 4000, 6000, 5100, 6200, & 7000 Sariez
transmissions (except Peerless Gear Transmissions). (Mot
used in SunStar tractor transmission.) Case of 12 Quarts,
Part #1645516, 2% Gallon Contalner, ¥art 41685539,

SAE 5W 30 SF/CD Cold Weather Englne Oll for use in ail four
cycle and diesel engines at 30° temp. and under. Case of 12
Quarta, Part #1BB55T6.

SAE 15W40 SF/CB Engine Oil for gas and diessl engines,
warm weather; see engine manufacturer recommendations.
Case of 12 Quarts, Part #1635554.

GREASE GUN KIT has 12" flexible hose to get into tight
Spots with ease, Kitcontains: gun and 1-8 Oz, tube of grease.
Fart #1685510. For repfacemsant tube, order Part #103077.

PNEUMATI TIRE SEAL seals all leaks including bead leaks
and punclures up to 3116 inch diameters. Frevents flats for
tread life of tire. Available in following amounts.

Case of 12 - 11 Oz, Tuhes 1685537
Caze of 24 - 11 Oz Tubas 1685525
& Gallon Pail 16R5527

TOUCH-UP PAINT keeps equipment in showroom conditian.

Spray Cana | Cuarla Tnaubam-ﬂ Par Cin.

For Products Buift After 8/1/89.

"Deep Crrange™ 1685612 | 1685616 Mixed
13 Dz Can 1685617 & Ceap Or,, G White
{ase 12 Cans 18856614 ¥ Oz. Bottles

"Textured Black™ 1685617 | NFA
12 Oz, Can 1685610
Case 12 Cana 16856818

For Products Buit 7/1/88 thrw B/ 1,89

“Powder Orange” 1685591 [ 1685593 Mixed
13 Oz, Can 1685580 & Powder Qr., & White
Case 12 Cans 16285590 ¥ Oz Bottlas

“Black" M/A MiA
13 Oz, Can 1685551
Cagze 12 Cans 1685552
For Producls Buit 12/1/85 thry 77 1/68.

“Classic Drange” 1685580 | 1685562 Mixed

13 Qz. Can 1685558 & Classic Or., 6 White
Cage 12 Cans 1635559 Y Qz. Bottles
"Slagk” MFA [y -

13 Oz, Can 1685551
Case 12 Cans 1685552
For 1877 thru Early Mode! Year 1985 Producls

“Simplicity Orange" 1BR5037 | 1685520 Mixed
13 Oz. Can 103252 6 Simpl. Or., 6 White

Case 12 Cans 1685178 & Oz, Bottles
Al Models
"White" 1685032 | Sre Above

13 0z Can 103049

Caze 12 Cans 1685178
Consull decal on agqufpment for proper aranga cofor.

DESIGMER SEAT COVERS are double stitched, easy care
vinyl. Keaps now geats new, makes warn seals look new.

Small Seat Cover wPockel, Part #1685540, Fits all Rear
Engine Riders, Broadmoeor, 3000, 4000, 5000, 5100,
SunRunner & FC Sories Tractors.

Large Saat Cover wiPocket, Part #1685541. Fits all Landlord,
Sovereign, Baron, 5200, LTH, 6000, 6500, GTH, 7IHG & 9000
Series Tractors.

SunS5tar Seat Covar, Part ifl 685577, Fite all SunStar Tractors

Extend Equipment Life - Use Only Genuine Simplicity Parls



Tabhle of Contenis

FRAME & FOOTREST GROUI P .. it it e e ettt iasnnn 4
Frame Assy., Footrests, Shaft Assy., Pedal Assy., Lever Assy.

FRONT AXLE GROI P . i ottt e et e e e e i B
Link Assy., Rod Assy., Spindle Assys., Axle Assy.

STEERING GO L e e et ettt s et e e e e e 8
Steering Wheel, Stearing Shaft, Housing Assy., Bavel Gear, Steering Arm Assy.

ENGINE, EXHAUST & DRIVE SHAFT GROUP (Mfg. No. 1691382) ...........c.c0ivivninnnnn. 14

Engine, Heat Shield, Fuel Cap, Fuel Tank Assy., Fuel Hose, Choke,
Throtitle, Drive Shaft Assy., Muffler, Adaptor Plate Assy.

ENGINE, EXHAUST & DRIVE SHAFT GROUP (Mfg. No. 169717 & 1691957} ... ... cveviunnns 12
Engine, Heat Shield, Fusl Cap, Fuel Tank Assy., Fuel Hose, CGhoke,
Throttle, Drive Shaft Assy., Muffler, Adaptor Plate Assy.

CLUTCH & BRAKE GROUP .. .. it et ettt st e eaans 14
Brake Rod, Brake Drum, Rod Guide Assy., Pulley Assy., Idier Lever Assy.

CLUTCH & BRAKE CONTROL GROUP ... . i e e e 16
Drive Pulley, V-Beit, Guard Assy., Clutch Rod, Parking Brake Lever, Rod Assy.

HYDROSTATIC PUMP GROU P | .ttt e e e e e aer et aannns 18

Shroud Deflector, Puliey Fan, Hydrostatic Pump & Motor Unit, Release Latch,
Hose, Shroud Assy.

HYDROSTATIC PUMP (Service Paris for 1671581 Pump for Manual LI ... eceeecee e srensensencsns 20
HYDROSTATIC PUMP (Service Parts for 1671562 Pump for Hydrawlie LI oo 22
HYDROSTATIC CONTROL GROUP ... -

Shatft Assy., Contrel Link Assy., Plvot Branket Guade Prate Gcntml Fmd Gque
Gontrol Red Assy., Control Laver Assy,, Quadrant

TRANSMISSION GROUP ............... YO

Seal, Case Assy., Drive Gear Pmmn & Shaft Assy Gaskat Axle Tube Assy “
Cover Assy., Gear

PTO CONTROL GROUP .. U~ -

Tension Red, Handle Assy Pulley hssy Interiock Swltch "Clutch Handle
Levaer, Cantrol Bod Assy., Idler Pullay

PTO CONE CLUTCH GRQUP ... - |
Disc Brake, Pivot Assy., Eeanng Assy Furley, Clutch F'Iate Assyr
Fivot Arm Assy.

MANUAL LIFT LEVER & CABLE GRQUP ({Mig. Nos. 1691382 & 1691717) ... .

Lift {_ever Assy., Quadrant, Lift Cable Assy., Cable Guard, Lift Lever Latch
Rod Latch, Support Assy,

HYDRAULIC LIFT GROUP {MfQ. NO. 1891957 wovisi e e e rersarssssssssitme s eceeeesesecseeeecasnsnesnsenessne B0
CONTROL VALVE GROUP (MIg. NO. 1631957) cuciimice e ceeem e eece cemmassmesnsss sesstenmssecseeemesemessosvasmeseasasanes 36



BEVEL GEAR & SIDE PLATE GROUP .. SO .-
Side Plate Assys., Seal Repair Kit, Gasket Gmrer Drive Shaft
Bevel Gear, Plug Assy., Bevel Gear Housing

DRAW BAR GROUP... AR RRAER A RARA 1 PR R AR PR B SRt Eh b nana nan smnn n st ma e
Upright Bar Assys., Draw Bar Assy “Plate

REAR AXLE & DIFFERENTIAL GROUP .. S |
Differential Suh Assy., Gear, Govers, Gamer Rear Axle Assy “Hub Assys

ELECTRICAL GROUPF {Mfg. No. 1691382) ... S |
Battery, Cables, Ammaeter, Ignition Switch & Kay Assy " Hamess Assy .
Intetlock Switch, Headlight, Circuit Breaker, Starter Sclenoid

ELECTRICAL GROUP (Mfg. No. 1691717 & 1691957)... SO | :
Battery, Cables, Ammeter, Ignition Switch & Key Assy Hamess Assy \
Interlock Switch, Headlight, Circuit Breaker, Starter Solenoid

DASH GROUP .. S -
Instrument Panei Control Clutch Hand[e Dash Assyr Thruﬁ!a Arrn

HOOD & GRILLE GROUP .. PRSP . |/
Hood & Grille Assy., Hood Mou1dmg, Hmd Strap, Screen
Headlight Bracket

SEAT & DECK GROUF (Mfg. No. 1681382, 1691717)... SOOI . ..
Seat Assy., Seat Deck Assy., Seat Deck Bracket, Safety Seat
Switch, Hinges

SEAT & DECK GROUP (Mfg. No. 1691957}.... I —— .
Seat Assy., Seat Deck Assy., Seat Deck Era-::ket Safety' Seat
Switch, Hinges

TURF TIRE & WHEEL GROUP .. U . |
Wheal & Tire Assy., Tube, “u’ah.ve Stern & Cap. Drwe Wheel



Limplicity

OPTIONAL ACCESSORIES

« Chrome "Moon" Hubcaps

For Front Wheels, 2 - 156210, 6" Hubcap
For Rear Wheels, 2 - 154505, 12" Hubcap

» Hour Meter Kit, 1685535



Bimplicity

Frama & Faoolrest Group

A-i24

Torque to
40 - 50 ft_ |bs.

Stap #
Progition shaft asay. (Ref. No. 18) by .

aligning lever amm with centar of |ift 14 N vy

cable pulley bracket on left hand side Puliey Bracket

of frame. {Ses reference drawing.)

Elep #2 NCOTE; Lge standard hardware
Segure shaft assembly in place w/sat collar torque spec. charl unless

tRaf. No. 17) and setscrew (Ref. Mo, 10). Than

gtherwise noted.
instanl lift lovar azsy_ (Ref. Moo 28) on shaft

asgy. (Raf. Mo, 16) with no end play side 10 Side.



All Models

Frame & Footrest Group

Bimplicity

L i i
Rel. Part
Ma. No. Qty. Descriptlon
1 1E8a084 1 FRAME ASSY., wiBushings [1691282)
1671380 1 FRAME ASSY. w/Bushings (1651717 & 1691957
2 1921212 4 CAPSCREW, Hex Hd., THE-t4x1-1/2
3 1518198 4 LOCKWASHER, 716
4 19173566 g LOCKWASHER Sf18
5 1921332 il CAPSCREW, Hex Hd., 5(16-18 x 34
& 174662 1 BUSHING
7 1921333 4 BOLT, Camiage, 5/16-18 x 34
8 920470 2 NUT, Speed, 518-18
9 1928734 2 SETSCHEW, 5A16-18x 1/4
10 1928721 1 SETSCREW, 5A16-1Bx 1/2
11 1665508 1 FOOTREST, LH
12 1665300 1 FOOTREST, RH.
13 1817372 g MNUT, Hex, Full, 518-18
14 170975 2 BEARING, Lift Lever
15 157652 2 KEY
15 1667271 1 SHAFT ASSY., Lift (Hydra Lift)
1663168 1 SHAFT ASSY., Lift (Manual Lif
17 157624 1 COLLAR, Set
18 1928727 2 SCREW, Hex, Whiz, Flange, 2f8-16x 1-1/4
19 1653876 1 BEARING, Pivot
20 1928352 2 LOCKNUT, Hex, Flange, 3/8-18
' 21 1921977 2 CAPSCREW, Hex Hd,, 5/16-18x 1-1/4
L 1916950 1 NUT, Hex, Full, 3/8-16
23 1916965 i LOCKWASHER, 3/8
24 1917378 i WASHER, Flain, 38
25 157300 1 ARM, Fort Padal
2g 108415 2 BUSHING
27 821133 1 FITTING, Creass
28 1674137 1 PEDAL ASSY., Foot
29 157525 1 LEVER ASSY., AH
a0 156544 1 BEARING, Interim Finion

“Ref. No. 1 includes Ref. Nos. 6, 27 & 30.



Simplfnﬂy Front Axle Group

Adjusl length of drag link assy. {Fel. A-"125
Ne. 11 by positioning end ball [gint sor
that front wheels will be in the straight
ahead posilion when tha tinting marks
on the stearing pinion and gear are

aligned.

Hotd ball joint
when tightening
jam nut.

Torque nut {Fef. No, 28} 1o B0-120 ft. ol
Ihs. Lock nut in place afier torquing by —_—
holding nut {Ref. Mg, 28} and tightening

jem nut {Ref. Mo, 29} b 33-50 ft. ibe, 3

1
26
5

= 5
T Torque to 13-13 It lbs. ?/

min. (2 plages).

Apply grease thru fliling (Ret. No. 10}
: to lubricale spindle bearing
/K | {2 places).
-

-
-

3 e

Torque to 40-60 ft lbs.
Apply lithium grease to bearings

{Ref. Mo, 15) at tha time of assy.
Aftor assy_ is complete, begrings
enust retate freely without and

play.

Axle assembly (Ref. Mo 13}
must pivet frealy aftor assy.

Targue seiscrews
106=15 ft. Ibs. min.

MOTE: Use standard hardware {2 places).

torgue spec. chart unlass
atherwise notad.



All Models

Front Axle Group SJmpllndq
Ref. Part
Na. Mo, Qty. Deascrption
1 16656548 1 LINK ASSY., Drag
2 157493 1 ROD ASSY., Tie
3 1821210 2 CAPSCHEW, Hex Hd., 3/8-16 x 1
4 1917378 o WASHER, Plain, 3/8
] 154177 2 SPACER
& 157427 2 KEY, Square
7 170588 1 ARM ASSY., Steering
8 1960114 3 WASHER
g 154289 4 BUSHING
10 921133 b FITTING, Greaze
11 1930651 2 LOCENUT, Hex, 3/8-16
12 171774 1 SPINDLE ASSY., LH
13 171375 4 SFACER
14 170168 2 SEAL
15 1544286 4 CONE, Bearing
16 1928621 2 SETSCREW, 5/16-18 1 5416
17 8021010 2 COLLAR, Set
18 154487 2 CAP, Hub
19 1BE0553 1 AXLE ASSY ., Front (Incl. Ref. No. 9)
20 19268721 2 SETSCREW, 5/16-18 x 1/2
pa | 1930245 1 LOCKMNUT, Hex, 1/2-20
] 157618 1 SPACER
23 1918431 2 WASHER, Plain, 1/2
24 1927469 1 CAPSCREW, Hex Hd_, 1/2-13 < 2-1/4
25 157494 1 SPINDLE ASSY., RH
25 80E1012 1 WASHER
27 Ga77ad 1 RING, Retaining
28 1930848 1 LOCKMNUT, Hax, 1/2-13
28 1913744 1 LOCKNUT, Hex, Jam, 1/2-13
30 164272 1 BALL, Joint
N 1915262 1 LOCKNUT, Hex, Jam, 1/2-20

HOTE: See page 56 for Whesl and Tire parts Ilat



Bimplicilty

Steering Group

Tamua to 19

Turn capscrews {Ref. MNa. 15) {two places) until
mintmum backlash is obtained, then

lock by tightening locknut (Ref, Mo, 14
against plate (Rel, Ma. 16). P

Apply anli-seize T,
compaund to Inside s
af bushing (Ref. No. 17)

if shaft {Ref. No. B) r

is not plated, 15

Torqua to
26-32 1. Ibs.

Tortele 1o
40-60 fr_lbs.

Timing omarks on pinion (Aaf. 5 //@/@@
Mo, 23} and beval gear [Ref. BT ~
Mo, 213, must ba in line. Do nol
brush gresse of teolh surfacas
al gear or pinion.

MOTE: Usa standard hardware
tarque spec. chart unless
olhereise nitad.

A-"126




All Models

Steering Group

SFmplfcﬂy

Rel. Part
MNo. Ha, aty Deacriptian
1 1670380 1 WHEEL, Steeting
i 1925880 1 BOLT, Hex, 516 x 3-1/2
3 1918326 2 WASHER, 516
4 1657017 1 CAP, Stearing Wheel
5 154264 1 RING, Reataining
47 1673003 1 SHAFT, 3teering
il 910224 1 KEY, WoodruFf, #5
8 228734 1 SETSCREW, 5A16-18 x 1/4
Lt 1821966 3 CAPSCREW Hex HY,, 3/8-16 x 7/8
10 1918965 3 LOCKWASHER, 3/8
11 1917378 2 WASHER, Beval, 38
12 anegia 1 COLLAR, Sat
13 19203228 1 CAPSCREW, Hex Hd,, 172-13 x 1-1/2
14 1928731 2 LOCKNUT, Hax, Jam 3/8-16
15 1920415 2 CAPSCREW, Hex Hd., 3/8-16 x t-1/4
16 171000 1 PLATE, Steering
17 170902 1 BUSHING
8 1668625 1 HOUSIMNG ASEY., Steering (Incl. Aef. Noo 223
139 1923362 1 LOCKNUT, Hex, Cntr. 5/16-18
20 1930650 1 LOCKNUT, Hex, Flangs, 7/16-14
21 170987 1 GEAR, Bevel
22 154258 2 BEARING, Needle
23 S12808 1 FITTING, Grease
24 170958 1 PINION, Bavsl
25 9a7F7as 1 E-RIMNG
26 116951 1 MLUT, Hex, Full, 1/2-13
27 116966 1 LOCKWASHER, 172
28 1918431 1 WASHER, Plain, 172
23 1666204 1 ARM ASEY., Steering
a0 105051 1 SPACER



Bimplicity

Engine, Exhaust, & Drive Shaft Group (16 HP)

Apply ssalant YC2 on all pipe
Inreads. Tighten albow (Aef. Mo, 39}
complete, then back off 50 it
faces the ground. Tighlen he
logknut (Rief. Mo, 38) balorg
inslaliing plug {Ref. Mo. 40).

Install with 1./14 Ingh

Install glamp so adge is
fiush with snd of mufiter 39
imet tube. 3

After muffler outlat tubo is
aligned with the hole in

the side ol the frame,
tighten lacknut {Ref, Mo, 34).

41 28 offzals as shown.

10

betwean shield and
\ engine blower housing.
2

£

Tighlen solscrew (Ref. No, 22}
after drive shaft asay. has baen
secured to enging Mywhneaal
adaptor.

harwisa noled.
Position raiged oihe

MOTE: Use standard hardwara
A j @:ﬁ{ torgque spec. Shart unless



Mig. No. 1661382 s. - -
Engine, Exhaust, & Drive Shaft Group (16 HP) lmﬂ"""!l
Aef. Part
Mo, No, Qty. Description
1 1925003 2 SCREW, Hex, Taptite, 1/4-20 = 1/2
2 1827567 4 MNUT, Hex, Whizlock, 5/16-18
3 171252 1 CAP, Fuel Tank
4 1727dd 2 STRAP, Fusl Tank
5 171330 2 STRAPF, Tank
3] 1 TAME, Fuel (See Ref. Mo, 11)
7 1854530 1 BUSHING
[:] 1664460 1 FTTING
2] 1860112 Z CLAMP
10 1666276 1 HOSE, Fuel
11 TRBE2TS ] TAMNK ASSY., Fual
12 19159350 12 MUT, Hex, Full, 3/8-16
13 19160365 16 LOCKWASHER, 378
14 1667407 1 SHIELD
15 821210 2 CAPSCREW, Hax Hd., 3/8-16 x 1
16 1665268 1 COMNTROL, Choke
17 827429 1 SCHEW, Hex Hd., Type F, 1/4-20 x 5/8
18 1666268 i CONTROL, Throttle
13 1656453 1 BRACKET, Cable
20 138475 T CLIP, Bowden Wirg
21 1929477 L SCREW, Hex, Taptite, #10-24 x 1/2
22 924624 1 SETSCREW, 3/8-24 x 3/8
23 157427 1 KEY, Drive Shaft
24 172264 1 FLAMNGE, Drive Shat
25 167424 a8 WASHER, Special
26 173026 1 COUPLING
27 1869042 1 SHAFT ASSY., Drive
2B 1821972 4 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
2a 1688637 1 SOUFLING, Compression
a0 1920415 4 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
31 18215969 3 CAPSCREW, Hex Hd., 3/8-16 x 1-1/2
a2 1917378 4 WASHER, Plain, 378
a3 1 ENGIME, 18 HF Brigygs & Stratton
34 154378 1 LOCKNUT
35 1666122 1 ELBOW ASSY., Exhaust
35 172067 1 CLAMP, Mufflar
I 1666059 1 MUFFLER, Exhuast
38 932849 1 LOCKMNLUT, 3/8-18
3z 1673453 1 ELBOW, 90°, 3/8
40 1673452 1 PLUG, Pipe, Hex
3| 1665833 1 STHAP ASSY., MuHlar
42 1917642 4 WASHER, Plaln, 516
43 18921966 2 CAPSCREW, Hex Hd., 3/8-16 x 7/8
14 833589 1 CAPSCREW, Hex, Whizlock, 5/16-18 x 1-1/2
45 1666885 1 SUPPORT, Muflfler
45 1665831 1 SHIELD, Heat
a7 1669040 1 PLATE ASSY ., Adaptor
45 97704 1 RIMG, Retaining
49 176440 1 BUSHING
50 921965 1 CAPSCREW, Hex Hd., 3/8-716 x 1-1/2 {Zing Pltd)
51 820407 1 LOCKWASHER, Ext. Togth, {Zinc Plid.}
52 917378 i WASHER, Plain, 3/2 (£inc Pld.}
83 916965 1 LOCKWASHER, 3/8 {Zinc Pltd.)
bq 916950 1 MUT, Hex Full, 3/8-16 (Zinc Pid.}

*Rel. Ho. 11 inciudes Ref. Noa. 5,7, 8,9 [Qty. 1) & 10.

11



Fngine, Exhaust, & Drive Shaft Group (17 HP)

Bimplicity

A-""128

Adjust muffler so oullet
tube IIS- aligned with tha NOTES:
hole in the slda of the Irame. .

1. Install zealant oo all pipe threads.

2, Torgue plpe nipple (Ret. Mo, 30} 180-200
i i . , 3
::.n ;b\s. :_mdt t:ﬂhtaniwc::uttiﬂi? NT*;D 2?}]1 N 19 Tighlen setscrew
atore instafling pipe cap fel. Bo. <51 (Rel. Mo. 15) after
20 39 drive shatt assy. has
been segurad to
engina flywhes
adaptor, to 200-3G0
in. 1bs.

MOTE: Use standard hardwares
torgque spac. chart unless
ptherwise noted.

Oftzets on coupling {Aef, No, 24) muzt ba posilloned
o maintain 1-354" betwaoan adaplar (Ref. No. 28)
and drivaghalt bar [ace (Raf. Moo 22),

12



Mfg. No. 1691717, 1681957

Engine, Exhaust, & Drive Shaft Group (17 HP) SI’HIFIIE”!’
Ref, Part
Ma. Mo, Crty. Dascriptlon
1 1835048 4 LOCKMUT, 2 Way, 5/16-18
2 1666940 1 HEAT SHIELD ASSY.
3 171252 1 AR, Fuel Tank
) 172744 2 STRAP, Fual Tank
a THM330 2 STHAP, Tank
“B 1666275 1 TAMK AESY., Fuel
7 1634930 1 BUSHING
] 1664460 1 FITTING
2] 1960112 2 CLAMP, Hose
10 1676861 1 HOSE, Fuel
11 1 EMGIMNE, Kohlgr, 17 HP
12 928352 1 NUT, whizlock, 3/8-16 {Zing Plid.)
13 1666269 1 CHOKE CONTROL
14 18686266 1 THHOTTLE CONTROL.
16 924524 1 SETSCREW, 3/8-24 x 3/8
16 1574327 1 KEY, Drive Shaft
17 T2aed 1 FLAMNGE, Trrive Shaft
15 1816950 9 MUT, Hex, 3/B-16
19 1816965 13 LOCKWASBHER, 378
20 157424 8 WASHER, Special
21 1820415 4 CAPSCREW, Hex Hd., 3/8-18 x 1-1/4
22 1669044 1 SHAFT AZSY., Drive
23 9277494 1 RETAMNING RING
24 1668637 1 COUPLING, Compression
25 1921972 4 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
26 176440 1 BUSHING
27 1921966 2 CAPSCREW, Hex Hd.
28 1669040 1 PLATE ASSBY. Adaptor
29 1667346 1 CAF, Pipe, Hax
30 1670681 1 DRAIN, Oil
3 1832849 1 LOCKMNUT, 3/8-18
3z 17378 4 WASHER, Plgin, 2/8
a3 1920415 3 CAPSCREW, Hex Hd_, 3/8-18 x 1-1/4
34 820427 1 LOCKWASBHER, Exl. Taoth {Zinc Fitd.)
35 917842 1 WASHER, 5/16 {Zinc Pitd.)
36 221969 1 CAPSCREW, 3216 x 1-1/2
37 1666923 1 MUFFLER, Exhaust
38 8325040 2 CLAMP, Exhaust
K17 173026 1 COUPLING

*Rei. Na. 11 includes Red. Nos. 5,7, 8, 5 {Q1y. 1) & 10.

13



Si'mplfnﬂy Clutch & Brake Group

See Foot
:'z?:sltrnent /T/_.; @
g /é"'

A-T129

Musl ba frae 1o pivol.
Maximum end play 1/64 inch.

/

a/f'ﬁ@

Torgque 12 12
25-33 1t. |ba. - /
13
/ 14

13

= e @

@

I o

- - .
. o
w5 8 A
£ . ’1;.:,; ‘._.:}c'}'
P o) '-f-‘z_’_'ﬂ /H Cuncave slde of spring
N AIE . washer toward guide assy.
j
i 7 esunl
L
See Clutch & Brake Control Group 5% ].[-)
et
i .:,ff{' -~ Must be free to pivot.
i -~ Ad|ust aut tar 1432 inth max.
e - curved spring haight.
"-;, 3 o - PNng haig
- _" 3
’j‘l':firr"*, b '__.:_':-/ - -~
L PRt
H '*J]'m LT - Must be free to pivot. Maximum
i R 7 - end play to be 1/64 inch.
A
Wy 1
# 2 I Apply anti-seize
L compaund {o spacer.

MOTE: Use slandard hardware
lorque spec. chart unless
atherwise noted.

14



Alf Models

Clutch & Brake Group Limplicity
i
RAef. Part
HNo. Na. Qty. Dascription
1 1919430 1 LOCKMLUT, Hex, Esna, 3/8-18
2 916950 2 MNUT, Hex, Full 3/8-16&
a 166115 1 GUIDE ASS5Y., Rod
4 1650651 1 RO, Braka
5 1921911 1 CARSCREW, Hex Hd,, 3/8-16 x 1-3/4
G 1316965 2 LOCKWASHER, 3/8
Fi 1930650 1 LOSKNUT, Hex, Flange, 7/16-14
a 1679354 1 BAMD ASSEY., Brake {Incl. Ref. Nos. 3 & 10}
] 1 BAMD, Brake {See Ref, No, 8)
140 1 LIMING, Brake (See Ref. No. 8)
11 1668737 1 WASHER, Curved Spring
12 183208651 2 LOCKMUT, Hex, 3/3-16
13 158196 2 WASHER, Special
14 166176 1 DORUM, Braka
15 1686157 1 GUIDE AS5Y.. Rod
16 1928205 1 CAPSCREW, Hex Hd., 7/16-14 % 3-3/4
17 1918199 1 LOCKWASHER, 7/1&
18 1917378 a WASHER, Plzin, 2/8
19 157081 1 SPACER
20 18233682 2 LOCKMNUT, Hex, 5/16-18
21 166130 1 SPACER
22 1#18213 1 MUT, Hex, Full, 7/16-14
23 166156 1 BRACKET
24 1826035 2 SCREW, Self Tapping, 2/8 x 374
25 18921972 1 CAPSCREW, Hex Hd., 3/8-168 x 2-12
26 1665432 1 PLULLEY ASSY.
27 1666284 1 SPACER
25 166126 1 LEVER ASSY ., Idlar
23 1657323 1 PLULLEY
20 M5123 1 KEY
x| 154368 1 SPRING
32 157127 1 EPRING, Cone
33 1922611 1 WasSHER
24 M7E42 i WASHER

FOOT PEDAL BAAKE ADJUSTMENT

Adjust foot brake after adjusting tractor clutch (ses

tollowing pages}:

1. Logk parking brake.

2 Adjust nut {Ref. Mo, 2 for 1/2 inch spring height
Detwesn washers.,

3. Daprass foot pedal, to engage brake. Transmission
drive belt must be fully disengaged when brake is
engaged.

4. Tighten |locknut {Ref. No. 1) against adjustmeant nut
(Raf. Mo. 2) when adjustment s correct. Make sure
adiustment nut does not move.

13



Bimplicity

Clutch & Braks Control Group

&,
o
=
.-'_‘5:'
P
"y
g"r I.\:::"I---Cﬂ
g §
e
&

Small dia. of ¢one
Loward eod.

15
&

Must be free [0 pivot,

Maximum end play 1/84 Inch.

1

8
Convax gide of curved
washer toward rod

shoulder.

17

B

i

e

F -4
Must ba free to pivot i
Adjust nut for 1/32 inch max. i ,

curved spring height.

16

@&

&

A-TT12D

Must be free o pivot.
Maximum anc play 1784 inch.

A
e

i

i

-
i

MOTE: Usa slandard hardware
larqua spec. chart uniess
atherwise noted.



All Models

Clutch & Brake Controf Group SI'IIIP’I'EH!’
himiali i

Ref. Part
Mo MNo, iy, Description

1 MTFATR 3 MUT, Hex, Fuli, 5/18-18

o 928700 1 SETSCREW, 5716-18 = 3/8

3 166173 1 PULLEY, Drive, Transmission
4 1850502 1 V-BELT, Drive, Transmizsion
2 166122 i GUARD ASSY.

G 1650531 1 ROD, Cluteh

T 121037 2 SPRING

g 823352 2 LOCKHNLUT, Hex, 5716-18

] 823358 1 LOCKMLIT, Hex, 1/4-20
10 171904 1 END, Rod
11 1T208 1 LEVEH, Parking Brake
12 B26771 i CAFSCREW, Hex Hd., 1/4-20 x 1
13 1668418 1 ROD AESY.
14 219331 1 WASHER, 5/16
14 157127 1 SPRING, Cone
16 ;7377 1 WASHER
17 1688727 1 WASHER, Curved, Spring

CLUTCH FREE TRAVEL ADWUSTMENT

Adjust the tractor clutch before adjusting foot brake and
parking brake.

1. Rolate belt drive a minimum of 3 revelutions.
2. Make sure clutch pedal is released & elutch is as farto
the raar as it will go.

3. Adjust double nuts (Ref. Mo 1) for /2 inch spring
heighl between washers. Then lock nuls togaether to
secure adjustment.

11

PARKING BRAKE ADJUSTMENT

Adjust the parking brake after the tractor clutch {see
column 1) and foot brake {see page 13) have been
adjusted,

1.
2

Loosen nut {Ref. Ng, 11,

Aotate parking brake lever (Fat. No, 11} o adjust
parking braks. Turn lever one complete turn when
making adjustments.

To lock parking brake, rotate fever up towards seat
deck until lever 15 against upper area of footrest,

. &fter adjustment, parking braks most hald the vehicla

in any djrection when parked on a 20% or 17° slope,

. After pa_rﬂng brake iz properly adjusted, secure

adjustment tightening nul {Ref. No_ 1).

}X

@!}@
ava

0.0,
D0

\




SI.MFII-E;’” Hydrostatic Pump Group

See pages 20-21 for
1671581 Sarvice Pans
8
See pages 22-23 {or
1671582 Service Parts

Torque to 24-36
i. Ibs. (2 places).

Aler Installing bracket
12 (Ref. No. 14) torque
mounting screws o
20-35 It b,

NOTE: Use standard hardware
torque spec. chart unlgss
otherwisa noted.



Alf Models

] F 3 L}
Hydrostatic Pump Group 5mpln:dg
A —

Rel. Part
MNo. No. Gy, Deseription

1 1823735 4 SCREW, Sell-Tapping, #10-3/8

2 1¥87TS i DEFLECTOR, Shroud

3 1921333 3 CAPSCREW, Hex Hd., 5M16-18 x 1

4 1217642 5 WASHER, Plain, 5/16

3 1817356 2 LOCKWASHER., 5/16

G 1817372 1 MUT, Hex, Full, 5/18-18

¥ 166022 i FAM, Fulley

d 1671581 1 HYDRO PUMP, {for Manual Lift Modals,

se6 pages 20-21 for Servica Pans)
1671582 i LYDRO PUMP, {for Hydro Lift Modals,
see pages 22-23 for Servica Parlz)

Lt 1600633 1 SPACER
14 1818865 3 LOCKWASHER, 2/8
11 1825805 3 CAPSCREW, Hex Hd., 3/B-16 x 5
12 1650524 1 EPACER
13 1627428 3 SCREW, Hex, Washar Hd., Taptite, 1/4-20 x 33
14 16510849 1 BRACKET
15 16510890 1 LATCH, Releasze
16 153010 1 SPRING
17 1923362 1 LOCKMNUT, Hex, 5/16-18
13 156065 2 wWasSHER
ia 1671222 1 HOSE, Inlet
20 Ja0702 2 CLAMP, Hose
21 1671228 2 ELBOW, Hase Fitting
22 1666415 1 SHAROUD ASSY., w/Screen
23 1664847 1 SCREW, Hex, Washer Hd., Taptite, 5/16-15 x 3/4
24 1631703 1 O-RING
25 166003 1 FIMNION, Motor Shaft
25 1932468 1 WASHER

19



SIlllp’lﬂl’y Hydrostatic Pump (Service Farts for 1671581 - Manual Lift)

MOTE: Wse standard hardwere
torgue spec._ chart unless
atharwise noted.

20



Mfg. No, 1691382, 1631717

f [ J
Hydrostatic Pump (Service Parts for 1671581 - Manual Lif) Slﬂlﬂliﬂff.ll
R .
Rel. Pan
Nao. No. Oty. Deacription
1 1652181 1 BEARIMG, Ball
2 1673534 1 HOLUSING
3 1652192 2 RN, Retalner
4 1652184 1 TRUNMNMNIMN
& 1652535 2 WaSHER, Special
51 1652234 2 SEAL, Lip
Fil 1652251 2 BEARING, Needls
g 1632185 2 P, Headless, Straight
9 1652232 2 SEAL, Lip
10 1652231 1 BEARIMG, Balt
1 He123 T KEY, Woodruff
12 1652220 1 SHAFT, Pump
13 1602228 1 PIM, Headlegs
14 1673533 1 PLATE, Swash
15 1673532 2 PLATE, Thrust
16 1652225 3 PIN, Spring, Coiled
17 1652186 1 SHAFT, Motar
18 1652184 1 GASKET
19 1650183 1 TRUNNIGN
20 1673535 2 CYLINDER BLOCK KIT
21 1652223 i PLATE, Valya, Pump
22 1652224 2 PI, Straight
23 1652189 1 PLATE, Valve, Mgtor
24 1652282 p BEARING, Needle
25 1632221 2 Q=-RIMG
26 1652220 2 RING, Backup
a7 1652219 2 O-RING
28 1632217 2 PLUG, Hex Hd.
29 921584 2 O-RING
20 1632216 1 SHIM
3 1652214 1 CONE, Ralisf Valve
32 1650253 1 BPRING, RAelicf Valve
23 1673638 1 RELIEF YALVE KIT (Incl. Ref. Nos. 28-32)
34 1685128 1 CHARGE PUMP IT (Incl. Ref, Nas. 36-40)
35 1652212 2 CAPSCHREW, 12 pt,
36 1652207 1 O-RING
“ar 1 GEROTER (See Raf. No, 34)
38 1 HOUSING, Charge Pump {See Rel. MNo. 34)
29 1652204 1 BEARING, Meedls
40 1652203 i SEAL, Lip
41 H256896 2 CAPSCREW, 7/116-14x 2
42 1652201 2 WASHER, Flat
43 1671665 1 FLUG, Pipe
44 1652196 2 O-RING
45 16716939 1 LINION, Filter
45 1692197 2 FLUG, Hex Hd.
a7 8237 i CAPSCREW, 3/816x 2
48 1652254 1 SECTION, Center
45 1671234 1 FILTER (Short Canister) 25 Micron
&0 1673537 2 CHECHK VALVE (Ingl, Ref, Nos. 25, 26 & 27)
5 1654213 4 PLLMG, Plpe
52 8920415 2 CAPSCREW, 3/8-16 x 1-1/4

"Mot Serviced Separately

21



SIMFII’E!”H Hydrostatlc Pump {Service Parts for 1671582 - Hydro Lift}

MOTE: Use standard bardwarg
torque spec. charl unless
otherwise noled.

22



Mfg, No. 1691957

Hydrostatic Pump (Service Parits for 1671582 - Hydro Lift)

Simplicity

Ref. Part
Noa. Bo. Gy, Dascriplion
1 1652181 1 BEARING, Ball
2 1673534 1 HOUSING
3 1652192 2 RING, Retainer
4 1654184 1 TRUNNION
5 1652235 2 WASHER, Special
G 1692234 2 SEAL, Lip
K 1652251 2 BEARING, Meeadle
8 1652185 2 PIM, Headless, Straight
8 1652238 2 SEAL, Lip
10 1652237 1 BEARING, Ball
11 205123 1 KEY., Woodruff
iz 1652024 1 SHAFT, Pump
i3 1652228 1 PIN, Headless
14 1673533 1 PLATE, Swash
ib 1673532 2 PLATE, Thrust
16 1652226 a PIN, Spring, Coiled
7 1652186 1 SHAFT, Motor
13 1652184 1 GASKET
18 1652183 1 TRUNNION
20 1673535 2 CYLINDER BLOCK KT
21 1652223 1 PLATE, Valve, Pump
22 1652224 2 PIN, Straight
23 1652188 1 PLATE, Valve, hMotor
24 1652282 2 BEARIMNG, Meedle
23 1652221 2 -RAING
26 1652220 2 RING, Backup
a7 1652219 £ O-RAIMG
28 1652217 2 FLUG, Hex Hd.
20 421884 2 O-RING
30 1632216 1 SHIM
K| 1652214 1 COME, Rehaf Valve
a3z 1667773 1 SPRING, Relief Valve
33 16E7F 74 1 RELIEF VALVE KIT {Incl. Ref. Mos, 28-32)
34 1685128 1 CHARGE PUMP KIT {Incl. Ref. Nos. 36-40)
35 1632212 2 CAPSCREW, 12 pt.
26 16852207 1 O-RING
37 1 GEROTER ({See Ref. No. 34)
"B 1 HOUSING, Charge Pump {See Ref. Mo, 34}
29 1652204 1 BEARING, Maedlg
40 1652203 1 SEAL, Lip
41 835696 2 CAPSCREW, 7/16-14 x 2
42 1652201 2 WASHER, Flat
43 1671565 1 FLUG, Plpe
a4 1652195 2 D-RING
45 1671688 1 LINIOM, Filter
45 16557 2 FLUG, Hex Hd.
47 9237 4 CAPSCREW, 3/8-16x 2
48 1652254 1 SECTION, Centor
49 1671234 1 FILTER {Short Canister) 25 Mizron
20 1673537 2 CHECK VALVYE (incl. Ref. Nos. 25, 26 & 27)
al 1652213 4 PLUG, Pipe
52 920415 2 CAPSCREW, 3/8-16 = 1-1/4
53 1662253 1 SPRING, Reliet
54 1673538 1

*Not Serviced Separately

23

RELIEF VAL VE KIT {Incl. Nes. 28-31, 53)



sf’ﬂlp,fﬂf’y Hydrostatic Control Group

To prevent internal damage A-"1153
to hydroslatic unit, hob of
conlral link assembly (Ref, Mo 8)
muzt be supported whila roll pin
{Ref. No. 10} is being installed.

g

! Must be fraa\‘ ] B %
@& 2 o pivot. 11 6 m
o,

13 7
4l Tighten locknuts (Rel. Mo, 22 12 Max. and play
until guide plate {Rel. No. 23} ” ) after assembly 10 side
and control red guide (Ref, Ma, 28) plates — 1/64 inch.

ena held lirmly together. Altar
assy., rod assy. (Haf No. 29)

must alide through guide [Ref.
Mo, 28} without binding.

Jse a5 requinsd. |

MOTE: Use standard nardware
torgue sped. chart unless
atherwlza noted.

24



Al Modsls

Hydrostatic Conirol Group

Himplicity

Rei. Part
Ne. Nop. Qly. Dascription
i 1921210 1 CAPSCREW, Hex Hd., 3/8-18 x 1
2 1917642 3 WASHER, Plain, 5/18
2 1650506 1 SPACER
4 1650874 1 SHAFT ABSY,
& 1650592 1 ROLLER, Cam
& 1650392 1 LINK AS3Y., Control
T 915864 1 LOCKWASHER, 1/4
8 174886 1 SFRIMNG
) 1916622 1 MUT, Hex, Full, 1/4-20
10 915937 1 FiM, Roll, 1/4 x 1-1/4
i1 1913744 1 LOCKMNUT, Hax, Jam, 1/2-13
12 agrred 1 RN, Retaining
13 1664204 2 SHIM {as required)
14 1600872 1 MUT, Adjusting
15 1650621 1 B80LT, Shoulder
16 1917372 2 MNUT, Hex, Full, 5/16-1&
17 1917356 2 LOCKWASHER, 5/16
18 1650401 1 BRACKET, Fivot
19 18960085 2 SCREW, Spacial
20 819780 2 PIM, Roll, 1/8 x 5/8
21 1817378 7 WASHER, Plain, 378
22 1923358 2 LOCKMNLUT, Hex, 1/4-20
23 1650713 1 PLATE, Guide
24 1650347 1 BPRING
25 1915965 2 LOCKWASHER, 3/8
26 1915350 - MNUT, Hex, Full, 3/8-18
27 1921361 2 CAPSCREW, Hex Hd., i/4-20 x 1-1/4
25 1650712 1 GLHDE, Control Rod
29 1650716 1 ROD ASSY., Contral
it 153088 1 PIM
Kl 1918447 1 PIN, Cottar, 3/32 x 3/4
a2 1650358 1 LINK
33 1665251 1 SPACER
K 168025 2 WASHER
35 108419 2 BUSHING
26 1665257 1 LEVER ASSY,, Control
ar 1650360 1 QUADRANT
as 19316548 2 SCREW, Hax, Flange, Whiz, 5/16-158 x 172
19 1960106 1 SCREW, Plastite, 1/4-20 x 1-1/4
40 171965 1 KNOB
41 18213148 1 WASHER, Plain, i/4

MOTE: Aefey to Dperator's Manual for Hydroatatic Meutral Adjustmanl.

25



si'mpfinify Transmission Group

Coat threads
wiln sealant,

hoteh in washer {Hef. Mo, 32)
st it ovar kay. 24
g 33

AR

Camplete Transmigsion Seal Repair
Kit . .. #1685198

In afl cases keep all parts and surfaces
clean and free &3 malarial chips, difl and
giher contaminants harmliul to the hydro-
statlc transmission.

Greags ingida lips
gt all zoals before
ingtallation, Ingtakh
sedls with spring

toward inzide.

MOTE: Use standerd hardware
torque spec. chart unless
otherwisa noted.



Al Models

Transmission Group s'mpl"ﬂ"y
il
Rel. Part
No. No. City. Descriptlon
1 1817372 2 MUT, Hex, Full, 5/16-15
2 1317356 11 LOCKVWASHER, 5/18
3 1667171 t SUPFORT, Spring
4 1921333 Fa CAPSCREW, Hex Hd., £/16-18 x 1
5 901652 1 PLUG, Fipe
G 154269 2 SEAL
7 1650429 1 CASE ASSY. w/Bearings
a 1932849 1 LOCKNUT, 3/8, Rigid Conduit
Lt 1927809 2 PIM, Roll, 378 x 1
10 1652464 2 BEARING
n 154087 4 WASHER
12 1651512 1 SPACER, Axlo, LH.
**166041 1 SPACER, Axie, L.H.
13 1652504 1 GEAR, Drive
"T1G70857 1 GEEAR, Driva
14 166017 T RING, Retaining
15 166016 2 WASHER
16 176236 1 PINIQMN & SHAFT ASSY.
17 166012 1 SHAFT, Intermediate
& 166043 1 GASKET
19 16531240 2 BUSHING
20 1651517 1 TUBE ASSY., Axfe
**1670864 1 TLUBE A33Y., Axle
2] "156036 2 KEY
“*184095 2 KEY
22 912803 ] FITTING, Grease
23 1650427 1 COVER ASSY., Grease Case w/Bearlngs
24 1673452 1 PLUG, Pipa
25 154268 2 RIMG, Retzining
25 168021 1 SEAL
b 166019 1 BEARING
25 166015 2 BEARING, Meadla
28 166167 1 WASHER
a0 1630775 1 SHAFT, Brake
an 166014 1 KEY
32 16510738 1 WASHER
33 166013 2 WASHER
24 176243 1 FIMION
35 176880 2 RIMG, Relaining
a8 166004 1 GEAR
a7 154271 1 BEARING, Meadle
38 1673453 1 ELBOW, Sireet
a9 201493 1 MIPPLE, Pipe
40 1667345 1 CAP, Pipe
41 1728939 1 VALVE, Rellef
42 amazs 1 BUSHING, Pipa
43 AHEF7 1 ELBOW, Pipe
44 8014280 1 MIPPLE, Pipa
45 1221978 4 CAPSCREW, Hex Hd., S5f8-18x 2
46 1688040 1 SPACER, Axla, BH.

* Usad on Mfg. Ho, 1681382 after serial no, 2640 and befora sarfal ne. 3029,
** Usad on Mig. No. 1691382 bafore serial no. 2641 and after serial ne. 3028
and all Mfy, Na. 1681717 & 1691857

HYDROSTATIC TRANSMESSION 2. After contact is made with gasket material,

A, Mask hydrostatic mounting surface and cover hole complete assy. in a manner that will prevent
prior 1o painting. smoaring of gasket material.

B. Use gasket eliminator and place 1/8 inch bgad all G. Clean mating syrlface \fuith LocQuic primer MF by
arcund, spraying and wiping with a ¢lean gloth 19 ramove

contamination. If part is assembled within 30 minutes
no additonal treatment is required, Othenwise spray
thin film ante surdzce. Parmit-to visibly dry.

1. Make sure "0” ring an pilot bearing stays in place
until assy. is complets.

21



Bimplicity

PTO Conirol Group

Mount in upper hole for
mowar drive. Use lower hole
for snowthrower mounting
(zee Operators Menual).

¥

%

Center PTQ Adjusiment

1.

Adjust PTO Adjustment nut “0F until
pulley traval Irzin angaged to disengaged
position equals 1416 + 1/32 inch.

. Secura adjustment by locking nuts

“D"and “E" together.
Check clyleh lar proper disengagement.

Adjust lacknut “F" for 1/8 inch
belween pivot arm and lace of locknut
“F"when clutch s disengaged.

Ref. Mo, 19 must
rotate freely on
Ref, Mo, 20 aher
Red. Mo, 20 s
tlghtened.

28

A6

Adtust P.T.O. indartgek switch (Hal. Na. 14)
to make conlact wien lovar (Ref. No. 17)
i= resting against top of frame.

NOTE: Use standard hardware
torque spec chart unless
otherwise noted,



All Modsls

PTO Control Group Ermplfndy
P —

Red. Part
Ho. No. Gty Description

1 1666786 1 SPRING, Tension

2 182371 1 CAPSCREW, Hex Hd, 3/8-16x 2
3 1671424 1 ROD, Tension

4 1641886 1 HANDLE ASSY.

2 1923362 1 LOCHENUT, Hex, 5/16-18

) 1824058 1 LOCKMNUT, Hex, 7/16-14

Fil 1831353 1 BOLT, Carriage, 3/8-16 ¥ T-3/4
e 1867811 1 SFACER

=) 1666234 1 SFACER

0 166240 1 FLULLEY ASSY., w/ Bearings
1 1924840 2 WASHER, Flain, 3/8

12 1667812 1 SPACER

13 1830647 1 NLUIT, Pal

14 177522 1 SWITCH, Imerlock

15 172038 1 KNOEB

16 174664 1 HAMNOLE, PTO, Clytch

17 173991 1 LEVER

18 1930651 1 LOCKMUT, Hgx, 3/8-16

19 1671323 1 ROO ASSY., Control
an 174686 1 CAPSCREW, Special
i | 157127 1 SPRING
az 197372 2 NUT, Hax, Full, 5/18-18
23 1916850 2 MLUT, Hex, Full, 3/8-16
24 19168985 2 LGCKWASHER, 378
25 1606554 1 PULLEY, 1dler

23



E'limplinfly PTC Cone Clutch Group

At 141

Assemble bearing wilh
ecoontric locking o roowa
toward pulley as shown.

13

14
15

-
Targue 1o
45-55 ft. |bs.

KNOTE: Use standard hardware

torgue spec. ¢hart uniess
otherwiss notad.



All Modols
PTO Cong Clutch Group

Simplicity

Raf. Part
No. No. Qty. Description
1 920036 4 CAPSCHREW, Socket Hd., 1/4-20 » 5/8
2 173857 1 DI5C, Brake
3 1651450 2 SCREW, Thd, Forming
4 917356 2 LOCKWASHER, 3/16
5 17131 2 SPACER
G 1650906 1 PIVOT AS3Y.
7 172206 2 RING, Retaining
8 1671339 2 GUIDE, Spring
e 171772 1 SFRING
10 157273 1 5TUD
13 1650234 1 BEARING ASSY,
12 1650304 1 PULLEY
13 174882 1 PLATE ASSY., Clutch
14 05123 1 KEY
13 1922133 1 LOCKMNUT, Hex, 3/4-16
16 1666781 1 ARM ASSY., Pivot
17 1918459 1 FIN, Cotter, 316 = 1172
18 18189387 1 WASHER

31



Bimplicity

Lift Lever & Cable Group

—— . Front of tractor

After Assembly: A-Tt142
1. Lift Lever must rotate Lhraough
},\‘ Assembied Yiew fl._lII rgng& of quadrant withaut
Ref. o, 17 binding.
@ L 2 Latch must aparala freely

and engage with all notches
an quadrant,

3. Lift lever must not interfere

with hood.
Ta lift arm
1
To mower ,G/

Prass thumb Butlon

onto latch rod Z

{Raf, No. 23},
Pasition |ever assy. (Ref. Ma. 23} 73 iy
to align wilh quadrant. Fill space o -
in hub with washer {Ft. Mo, 817642 A iy
as required. Tighten selstraws a .;._a-fﬁ
(Ref. No. 25) after lilt lever L ﬂ.}
(Ref. No. 3) s bolted Lo |ever assy. g E;\“‘E

o b : i}\“.‘
- 1 E‘ ™~

Saa assamblad view

b
e,
¢

. ‘:-‘ '.__III

- oy # 27
to pasition Ref. Mo. 17, ':-,;"-','-'H.r"‘. i 1\:-"..-* -
L e
% o i?.-f"".'.
H P
Heo e
e
s

Mount guadrant on frame. ———" -
Utk slots to cenker %
quadrant with lift shafl, 12

MOTE; Use slgndard hardwares
torque spec. chart unless
otherwise noted.

32



Mfg. No. 1691382, 1691717

Lift Lever & Cable Group

Sfmplfnifg

Ref, Part
MNa. No. QUty. Description
1 607 1 BUTTOMN
2 156204 1 GRIP
3 1866257 1 LEVER ASSY. Lift
4 1650155 1 SPRING
5 218390 1 PIM, 3pring, 3/8 x 1-1/4
G 1916955 4 LOCEWASHER, 378
K 1923480 2 CAPSCREW, Hex Hd., 3/8-18 x 1
8 1#18196 1 CLIP. Spring
L] 153058 2 FiM
10 1821966 2 CAFPSCREW, Hex Hd., 3/8-16 x 7/8
11 1917642 2 WASHER, Flain, 5418
12 1715494 1 QUADRANT
13 19716950 2 MNUT, Hex, Full, 3/8-16
14 1918447 1 PN, Cotter, 3532 x 3/4
19 1673700 1 CABLE ASSY ., Lift
16 108418 1 SCREW, Special
17 174723 z GUARD, Cabla
18 157081 1 SPACER
19 172725 1 PLILLEY
20 1928731 1 LOCKMNUT, Hex, Jam, 3/8-16
21 173030 1 LATGH, Lt Lever
22 1666663 1 ROD LATCH
23 171523 1 LEVER ASS5Y., Lift
24 1576562 2 KEY
2b 1828734 2 SETSCREW, 5/16-18 x 1/4
26 1673393 1 SEUPPORT ASSY,
27 1823683 4 SCREW, Self-Tapping, 3/8 x 374

33



Simplicity Hydraulic Lift Group

Route hosos [P} away from cantagl
with moving components. After
installing hose assys. bend lube (C)
tar additional clearance il nacessary.

When rear atlachment is

‘..-/ installed and i Igwered posi-
tion, ciearance between cabie
and hydraulic lines to be 1/4
inch miniraum

12

Ses Ref. No. 15,
Frame Group

NOTE: Usa standard hargdware
I¢rque spec, chert unless
otharwisa nolad.

Lubricate pivot (O} with
general purpose grease.

—1

Maintain 1/8” cleararce
betwaen right slde gf
bavel gearcase oil level
check plug and LH.
hydraulic tubo assy,

Maintain 348" clearance

between hydraulic tubo

assembiies and drive shaft
I azsernbly.

Implament port - to implement.

Implement part - from Implament.

i See MNate 1



MIg. No. 1691957

Hydraulic Lift Groug

Simplicily

Ael. Par
Ho. Nao. Oty. Descriplion
1 1667408 2 HOSE, Hydraulic
2 935046 1 ELBOW, 45% Mala
3 918448 1 PLM, Colter, 3432 % 1
4 819766 1 COMMNECTOR, 2377 Male
5 171620 2 Pi
B 1667404 1 CLYINDER, Hydraulic
7 928812 2 ELBOW, Adjustable, 37¢
2 g2r7a1 1 LOCKMUT, Hex, Jam, 3/8-16
8 174723 2 GUARD, Cable
tQ 15708 1 SPACER
11 172725 1 PULLEY
12 153058 2 PiN
13 918196 1 CLIP, Spring
14 1960106 1 SCREW, Hex, Wash. Hd., Plastite, 1/4 x 1
15 171165 1 KNOB
16 823683 4 SCREW, Hex, Wash, Hd., Taptite, 3/8-16 x 3/4
17 1667270 1 LEVER AZBY.
18 921158 z CAPSCREW, Hex Hd., 1/4-20 % 2
19 1667437 1 TLIBE ASSY.
a0 923533 s ELBOW, Adjustable, 37°
21 1688863 1 TLIBE AZSY.
24 1668582 1 TUBE ASSY.
23 916964 3 LOCKWASHER, 144
24 926917 2 CLAMP
25 921961 1 CAPSCREW, Hex Hd., 1/4-20 x 1-1/4
26 108186 1 CLIP
2T 921219 5 WASHER, Pigin, 1/4
28 S16622 3 NMUT, Hex, Fulf, 1/4-20
29 1673625 1 CONTROL VALVE ASSY. [See page 46)
30 17111 1 LIMK, Connecting
I 816950 1 NMUT, Hex, Full, 3/8-16
32 916865 1 LOCKWASHER, 3/8
33 BITATE 1 WASHER, Plain, 3/8
34 1667260 1 SUFPFORT ASSY.
35 108418 1 SCREW, Special
26 1673700 1 CABLE ASSY.
a7 1667261 1 BELLCRAMNK
38 1687435 | TURE ASSY.
39 918452 z PIM, Cotter
40 158544 1 BEARING
ASSEMBLY NOTES

Importank: Take specia! care that no dirt or foreign malerial is allowed lo enler hydrulie circuil during

aszembly of litlings.

1. Tainskll swivel Nitings (Ref. No. 20), frst lubricale O-ring with light ofl. Then tum swivel nut antll Q-rfog iz

seated. Turn titling by hand |a align with luke mut,

2. Ta inslall {ubes, firsi elign treaded fitling with 1ebe not. Then thread not onta filling and Light, Hold fitlng

and fum nul with wrench Lo zeal jolnt.

39



Simplicity

Contral Valve Group

36



Mig. No. 1691957

Controt Valva Group Simplicity
Rat. Part
Na. to. Qty. Dascription
1 74131 1 PLUG ASEEMBLY
2 174133 1 O-RING
3 174134 1 SPRING
4 174130 1 PLUNGER, Lift Check
& 174140 2 Q-RING
& 1673825 1 VALVE ASSEMBLY
¥ 1673836 1 WASHER
-] 1667825 2 Q-RING
] 1673833 1 SPACER
10 1673834 1 cAp
1" 174137 1 BUSHING
12 1673837 1 RING, Retaining
13 1673836 1 EPRING
14 522623 2 ELBOW
15 1672138 1 WIPER SEAL
1667826 1 SEAL KIT (Includss Raf, No., 2,5, 8, 15)

37



Bevel Gear & Side Plate Group

Limplicity

A-"145
Graaza tip of =eal before instalialion.
Fress in qil seal to hold bearing agalnsl
shoulder in bavel gear housing. Use
shims as required to fill space
/@ betwean seal and side plate,
@\ Assemble washers with concave
glde toward head of screw.
Torque Lo / %
4535 fi. |bs, @
Apply generdl purpOss grease
to spacer {Raf, No. 9} insida
grease seal during aasembly.
Fill with rmulti-purposza oll
until oil touches the end
of dlp stick (Ref. No, 31}, F)
Do not screw in housing _'__,_,- 1

Torq e o
2?—33 ft_ Is,

when measuring.
_'_,.-"'
> 31
T

Gregse seal lips 19
elora installation. [

Goar with identification
shoulder 1o be placed on
cuiput shafl.

NOTE: Lize standard hardware
torqua spac. chart unless
olherwise noted.

38



All Models

Bevel Gear & Side Plate Group Slﬂlp’lﬂl’l’
i
Rel. Part
Na. No, Qty. Description
1 1920677 G CAPSCREW, Hex Hd., 7/16-14 = 1-1/4
2 1918199 12 LOCKWASHER, 7716
3 1650414 1 PLATE, Side, AH
4 1822133 1 LOCKNUT, Hex, Jam, 3/4-16
5 171742 1 SPACER
5] 171780 ) SHIM
¥ 171791 1 SHIM
;] 171787 1 BEAL, il
8 1663111 1 SPACER, Seal, il
“10 1665088 1 RERAIR KIT, Seal
11 172256 2 BEARING, Ball
12 1542582 1 GASKET
13 178104 1 COVER
14 1418213 3 MUT, Hex, 7/16-14 x 1
15 1830526 3] CAPSCREW, Hex Hd., 1/4-20 x 5/B
18 1671667 1 PLATE A35Y., Side, LH
17 805123 2 KEY, Woodruff, #2
18 1657178 1 SHAFT, Driven
19 172208 2 RING, Retaining
20 17786 1 GEAR, Beavel, Driven
21 118147 z SEAL, Ol
23 154279 2 BEARING, Needle
23 172750 1 SHAFT, Driver
24 154040 1 PLATE, Bgaring, Clamp
25 1217356 1 LOCKWASHER, 5/16
26 1925205 i CAPSCREW, Hex Ad., 5/16-18 % /2
27 154281 i CAPSCREW, Hax Hd., 5/16-18 x 3/4
28 177649 2 WASHER
29 172762 1 GEAR, Bevel, Driver
a0 172753 1 WASHER
kY| 1781085 1 FLUG ASSY.
32 171797 1 HOUSING, Bevel Gear
33 1820876 G CAFSCREW, Hex Hd,, 7/16-14 = 1

*Raf, No. 10 includes Rof. Nos, B & 9,

38



Bimplicity

(3
.

¢
2 |

Draw Bar Group

A-*145

g T
A 2

o

]

hat
-
Py
-
-

<

[t

MOTE: Use standard hardwara
torgue spec. chart unless
gthenvise noted.

-
-
-~
-
T,
T
e
-
-
-
-
LN

40



Alf Models

Draw Bar Group

Bimplicity

Pl _
Ref. Part
No. Me. Gity. Descriplion
1 1923027 1 CAPSCREW, Hex Hd., 7/16-14 x 1-3/4
2 1518199 G LOCKWASHER, 716
3 166072 1 BAR ASSY., Upright
4 166110 1 SPFACER
5 166206 1 BAR ASSY . LUpright
6 1920677 3 CAPSCREW, Hex Hd., 7/16-14 x T-1/4
7 1925110 2 CAPSCHEW, Hex Hd., 7/16-14 x 2-3/4
2 166074 1 BAR AS3Y., Draw
g 1608755 2 SPACER
L] 166075 1 PLATE
11 1918213 4 MUT. Hex, Full, 7/16-14

41



Sﬁ'l'lp’lﬂl’_l’ Rear Axle & Differential Group

A*1A9

Finigng musl
Incalad as illustratad.

MDTE
Rel. No. 12 & 25 muzt
ba raplaced In palrs. Apply
sealant {o flange before
aExembly.

Torque to
2327 . 1bs.

MOTE: Use standard hardwara
rque spec, chart unless
othorwlze notad.

42



Al Models

Rear Axfe & Differential Group

Bimplicity

Raf. Part
Mo, No. aty. Deacriptian
™ 162085 8 SPRING
2 138570 8 PINLGN, Differential
3 121083 5 SPIMDLE, Differential
4 121190 1 SEAL, Cover
*5 921972 3 CAPSCREW, Hex Hd., 3/8-16 x 2-142
B 171617 2 RING, Spacer
7 154277 1 WASHER
8 154251 1 RIMG, Retaining
9 157124} 2 KEY, Drive
10 177041 1 GEAR, DIFferential
11 Q&0 53 2 WASZHER
“12 171853 1 COVER, Differential
*13 184217 1 CARRIER., Differential
*14 930651 5 LOCKMNUT, Hex, 3/8-16
“15 15522 6 MNUT, Hex, Full, 1/4-20
*16 015964 & LOCKWASHER, 1/4
17 177904 i AXLE ASSY., Rear
18 154065 2 SOLLAR, Set
19 1928721 4 SETSCREW, 5/16-18 = 1/2
20 105050 1 WASHER
21 530671 2 KEY, Hi-Pro
22 153068 2 BEARING
23 176845 1 HUB ASSY., Wheel, RH
24 95019 1 FITTING, Grease
25 171854 1 COVER, Differential
28 1921939 g CAPSCREW, Hex Hd., 1/4-20 = 5/8
1650513 1

MFFERENTIAL SUBASSEY. [See Note Below)

*ROTE: Dilfarential Subassambly (1650519) Includea Rel. Nos. 1, 2,3, 4,5, 5, 12, 13,
14,15, 16, 25 & 26,

43



Bimplicity

Electrical Grougp (16 HP)

A=" " 160

Inglall igoltion with key
slot in vertical position,

CGeound

Secura 10 1Dp
L.H. slde of
grilld screen.

/

Install ground wire
using zine plaied
sotonaid mounling
hardware,

To transmission
interlook switch. 31!

Locale clip gn datlactor
batweon lwo scraws and 2

3-——4 To anglne o '_f
5 g BTt
clips on underside of seat deck
Im A.M. guter haoles,

Assemble to lop of saat Locate near PTO cluteh
Secure to bottam __49 support towards center. handle and on undersida

b H. side ol of rear lrame,

grilfe scraar. Glzp an [eft-hand hinge.
Locale 15t ellp on top LH. slda

of frame just below magneto To centar PTO
wire mounting. Locate 2nd glip interlock switch.
on angla of LH. slde rear

framé next Lo hydraclic hift

handle and a 3rd clip on RH.

side of rear frama,

MOTE: Use slandard hardwane
tarque spec. chart unless
atharwise noked.

44



Mig. No. 1691382

Electrical Group (16 HP

- Simplicily

_ S
Ref. Part )
No. M. Qiy. Description
] 1685058 1 BATTERY {Includes decal)
2 1669827 1 INSULATING CABLE BOOQT
3 1665235 1 CABLE [Battery to Solanoid)
4 1920283 2 LOCKWASHER, 5/16
5 1917372 2 NUT, Hex, 5718
6 1976622 5] NUT, Hex, Full, 1/4-20
7 1916964 3 LOCKWASHER, 1/4
a8 1603189 1 AMMETER
g 178280 1 SWITH & KEY ASSY., Ignition
{Incl. Ref. Mas. 10-13)
10 122203 1 KEY SET (&)
11 122234 1 NHUT, Special
12 418906 1 LOCKWASHER, Int., 5/8
13 1 SWITCH, lgnition {See Raf. ND. 9}
14 122184 1 SWITCH, Toeggle
15 171225 ] CLAMP
16 171811 1 CABLE [Battery to Ground)
17 1701263 1 HARMNESS ASSY.
18 176912 1 CLIP, Wirg
19 177922 1 SWITCH, Intarock
o0 1930647 1 MNUT, Pal
21 824356 1 WASHER, Plain
o 2932771 1 CLIP, Cahle
a9 172175 1 GROMMET
24 172434 4 CLIF, Tinnerman
25 172436 1 CLIP, Tinnerman
26 1666665 1 WIRE ASSY.
27 122023 1 COVER, Terminal
28 1665853 2 LAMP, Sealed Beam, G.E. #dd11-1
25 1666731 1 WIRE AS3Y.
20 1666328 1 CABLE (Solengid to Starter)
31 921880 1 LOCKWASHER, Ext., 1/4
3z 1665237 1 WIRE A35Y.
33 1665238 1 BREAKER, Gircuit
34 19214655 3 CAPSCREW, Hex Hd., 1/4-20 x 5/B
35 1923358 2 LOCKMNUT, Hex, 1/4-20
36 1B6B5230 1 BOARD, Termlnail
ar 1685209 1 SCOLEMOID, Starter
38 924433 2 LOGCKMNUT, Hax, Esna, 5/16-18
ag 1650578 1 PLATE
40 16508580 1 NUT, Switch
4 821319 2 WASHER, Spacial, 1/4
42 234683 3 CLIP, Wire
43 1TEETS 1 CLIP, Speed Cabie
44 aiaa22 2 CAPSCREW, Hex Hd_, 1/4-20 x 5/8 (Zinc Plid.)
45 1917415 2 NUT, Hex, #10-32
A6 18922711 2 LOCKWASHER, Ext, Tooth
A7 915964 2 LOCKWASHER 1/4 (Zinc Pitd.)
A8 AIEH2T 2 NUT, Hox, 1/4-20 {Zing Fltd.)
48 232747 2 TIE
50 1672554 1 MOBULE, interlock
al 165073 1 CLIP

43



SFmpfi'nﬂy Efectrical Group {17 HP)

Pue "R

Install igniticn with key
slat in werilcal pasitian,

To ransmission
imarlock switch.

i
§%/ _..giwinﬁmﬂ“-“’"
5

o
g

a5

L H. slda of

Locate clip oo defleclar
grille screen. 272G P

between two scraws anc 2
Sarter clips on underside of seat deck

o in R.H. cuter holas,
2 f

Locate near PTO clutch
handle and on underside
of rear frame.

Assomble to tap of seat
suppor towards center.

Sacure to bottam To center PTO
LH. side of interogk switch.
grille screen.

Ground to left feent
) enging maunt using
Locate 1st eHp on lop LH. side axisting hardware.
ol Irame just below magneto
wire mounting. Locate 2nd clip
on angle of L.H. sida rmar
frame naxt to hydraulic [t
handle and a 3rd clip on A.H.
gide of rear frama.

Clip on left-hand hinge.

MNOTE: Usa standard hardware
torgua spec. chart unless
olherwise noted,

46



Mfg. No. 1691717, 1691857

Electrical Group {17 HP)

LSimplicity

RAef. Part
HNo. MNao. Qty. Descriptlion
1 1685058 1 BATTERY (Inciudes decal)
2 1669827 1 INSULATING CABLE BOGT
3 16865235 1 CABLE (Battery to Solenoid}
4 917356 2 LOCKWASHER, 5716
) 1920263 a2 NMUT, Hex, 5/24
& 1216622 4 NUT, Hex, Full, 1/4-20
¥ 1816864 1 LOCKWASHER, 1/4
] 1603185 1 AMMETER
a 1607280 1 SWITH & KEY ASSY., Ignition
(Inel. Ref. Mos. 10-13)
10 122203 1 KEY SET (2)
1" 122235 1 MNLUT, Special
12 9189086 1 LOCKWASHER, |nt,, 5/8
13 1 SWITCH, Ignition (See Ref. No. 9)
14 122184 1 SWITCH, Toggle
15 171225 1 CLAMP
16 171811 1 CABLE (Battary to Ground)
17 1703555 1 HARMESS ASEY.
18 176812 1 CLIF, Wire
19 177522 1 SWITCH, Interiock
20 1930847 1 MUT, Fal
21 24356 1 WASHER, Plain
22 232771 1 CLIP, Cable
23 172175 1 GROMMET
24 172434 + CLIP, Tinnerman
25 172436 2 CLIP, Tinnerman
26 1674358 1 WIRE ASSY.
a7 122023 1 COVER, Terminal
28 1665853 2 LAMPF, Sealed Beam, G.E. #4411-1
28 1701343 1 RELAY, Electric
20 1665328 1 CABLE [Solenoid to Starter)
K] gz21880 2 LOCKWASHER, Ext. Tooth, 1/4 (Zine Pltd )
32 1665237 1 WIHE ASSY.
33 1665238 1 BREAKER, Circuit
34 1821954 3 CAFSCREWY, Hex Hd., 1/4-20 x &/8
35 1823358 2 LOCKNUT, Hex, 1/4-20
a6 1665230 1 BOARD, Terminal
a7 1685290 1 SOLENMOID, Starter
38 1924433 2 LOCKNUT, Hex, Ezna, 5/16-18
3 1650878 1 PLATE
an 1G50BED 1 ML, 3witch
M 821319 2 WASHER, Special, 1/4 [(Zinc Plid)
42 8346883 3 CLIF, Wire
43 165073 1 CLIP, Spaed Caile
443 9958 1 CAPSCREW, Hex Hd., 1/44-20 x 1/2 (Zinc Pltd.)
45 117415 2 NUT, Hex, #10-32
48 1922711 2 LOCKWASHER, Ext. Tooth
47 216364 2 LOCKWASHER, 1/4 (Zinc Pltd.)
48 216622 2 NUT, Hex, 1/4-20 (Zinc Plid.)
49 932747 3 TIE

47



SFmpfl"ﬂify Dash Group

A1

Attach thratile o #2 nola.

A=zarnble 3 specd nuts (Ref. Mo 13) an right MOTE: Lise standard hardware
side of dash, 2 on lelt side of dash and 1 on 12 lorgue spec. charl unfess
laft rear dash. therwize notad.

48



All Models

Dask Group srmpl:ndy
[
Rei. Fart
Me. Nao. Qty. Descriptlon
1 1926025 = SCREW, Machine, Rd. Hd., 1/4-20x {2
2 172008 1 PLATE, Adjusting, Stesring
3 167077 1 BUSHING
4 1651000 1 PAMEL, Instrument
] 917A67 ) MNLUT, Tinngrman
-] 172038 1 KNOB
7 1851170 1 HAMNDLE, Ciuteh Cantral
B8 W05 1 WASHER
g 156116 1 WASHER
10 1930531 1 SCREW, Round Hd_, #10-32 x 1/2
11 1585408 1 OASH ASSY.
12 19306551 8 SCREW, Hex, Self Tapping, #1448 x 374
13 928703 G NUT, Speasd
14 158475 1 CL!F, Bowden Wirg
15 1830651 1 LOQCKNUT, Hex, 3/8-16
16 1828919 1 MUT, Hex Washer, #10-22
17 1666703 1 ARM, Throttie
18 171848 1 STOP, Throttle
19 158107 1 WASHER
20 1930665 1 LOCKWASHER, Dished Type, 3/8
21 177447 1 PLUG, Buttan

49



Sfmp’i'ﬂfly Hood & Grille Group

A-ER

Hood must pivot freely end
{it property when closed,

Tighten capscrew and nuat
securaly: hnod must bo
free to pivot.

MNOTE: Use standard hardwara
torque spec, char unless
wherwise notad.

61|



All Models

Simplici
Hood & Grille Group rmpiicify
Rael. Part
No. MNo. Oty Description
1 1662389 1 HOOD & GRILLE ASSY.
2 1666163 1 MOULDING, Hood
3 1930631 2 SCREW, Truss Hd., #10-32 x 152
4 1930827 2 LOCKENUT, Hex, #10-32
5 171804 2 WASHER, Special
& 171800 2 STRAP, Hood
T 16661448 1 SCREEN
) 1665253 14 LOCKMUT, Fal
i) 1421210 2 CAPESCREW, Hex Hd., 3/8-16 x 1
10 1830657 2 LOCKNUT, Hex, 3/8-16
i 1665813 2 BRACKET, Headlight
12 1936263 4 BOLT, Carriage, #10-20 x 12

il



Himplicity Seat & Deck Group

NOTE: Switch must ba
assambled with prongs
facing toward front

ot seat as shown.

Latch clip Lo be 8 a-
positioned perpendicular o, @ -
; i

o tragtor - both sides. i
mw

Seat deck roust
pivot freely, close
properly and lock
securely.

NOTE: Use standard hardware
torque spec. chart unlass
atherwize notad.

52



Mig. No. 1691382, 1691717

Seat & Deck Group Bimplicity
i
Ret. Part
HNo. HNo. Qty. Dascripfon
1 1674332 1 SEAT ASBY.
b 1820415 z CAPSCREW, Hex Hd_, 3/8-16 x 1-1/4
3 1830651 4 LOCKMUT, Hex, 3/8-16
4 1666690 2 SPRING, Seat
3 1666621 2 COVER, Wire
i1 1607870 1 STOR, Seat Deck
i 1678334 1 DECK ASEY., Seat
3] 1917372 12 MNUT, Hex, Full, 5/16-18
a 1917356 16 LOCKWASHER, 516
10 17T q WASHER, Plain, 1/4
11 1606323 2 cLip
12 1666744 2 CONMNECTOR, Cushion
13 164029 1 BRACKET, Seal Deck, Front
14 1925206 2 CAPICREW, Hex Hd., 571618 x 5/8
15 1666737 a HINGE, Lower
16 1823701 2 CAPSCREW, Hex Hd., 37816 x 2
17 1821332 10 CAPSCREW, Hex Hd_, 5/16-18 x 3/4
18 1917542 4 WASHER, Fain, 5/16
19 1015589 2 HINGE, Upper
20 171229 1 BUSHING, Snap
| 1703373 1 SEAT SWITCH, Safsly (17 HP Models)
1F0G3G 1 SEAT SWITCH, Safety (16 HP Modsls)
22 1821880 2 LOCKWASHEHR, 1/4
23 1860357 2 SCREW, Phillips Hd., 1/4-20 x 3/4
24 1918381 & WASHER, 11732 » 1 (1891717 only)

K



SJmplrnlfy Ssat & Deck Group

= 7

Locate seat plate (Ref. No. 22)

betwaean upper hinge {18) and seat (1) —
at rear scraw locafions. E——ﬂ

1

|

Lowate washer
(Red. No. 4)
richay in
frant slot between
upper hinge [14)
and seat (1) at
ftront screw
locations.,

Ii\ﬂg\\
——
11—

~KIT
1685449

Latch clip to ba

positioned perpendicular I
to Iracror - both sides, :\@
111%

Seat deck must
pivot fraely, close
propedy and fock
securgly.

NOTE: Use standard hardware
torque spec. chart unless
otherwise notad,

4



Mfg. No. 1691857

Seat & Deck Group SI’MF l’ (] ’ y

Ref. Part

No. Na. Oy, Descriptlon
1 1679332 1 SEAT ASSY.
z 1920415 2 CAPSCREW, Hex Hd,, 3/8-16 x 1-1/4
3 1930651 4 LOCKMUT, Hax, 3/8-16
4 1933468 4 WaASHER
5 1704379 1 SWITCH, Seat
5] 1g07ar0 1 STOP, Seat Deck
¥ 1678334 1 CECK ASSY., Seat
-] 1917372 14 NUT, Hex, Full, 511618
a 18917356 18 LOCKWASHER, 5/16

10 1817377 q WASHER, Plain, 1/4

k| 1606823 2 cLp

12 1666744 a2 COMNECTOR, Cushipn

13 164029 1 BRACKET, Seat Deck, Frant

14 1825205 2 CAPSCREW, Hex Hd., 5f16-18 2 58

12 ' 1686737 2 HINGE, Lower

18 1823701 2 CAPSCREW, Hex Hd., 3/8-16x2

ir 1821332 10 CAPSCREW, Hex Hd., 5/16-18 x 3/4

18 1917542 4 WASHER, Plain, 5f16

19 1701558 2 HINGE, Upper

20 7o zzes 1 BUSHING, Shap

21 1531338 2 CARRAGE BOLT, 2M8-18x1-1/4

22 1707311 1 PLATE, Seat

23 1704402 2 SPRING

24 1707571 2 SPACER

25 1707459 1 PLATE, Switch

28 1704728 2 SFRING

a7 1919438 2 MNUT, Lock, 5/15-18

28 1704724 2 COVER, Spring

NOTE: Rei. Mos. 4, 9 {Qty. 43, and 21-28
are Meluded in Seat Switch Kit 1685449

a9



Turf Tire & Wheel Group

Bimplicity

—

{
) & ___
W22

e

oAl

!
L !

e

Front Tirg

33 _Qﬁmmhmmmm%mw

aWN‘VN

oy,

AR

) Y

W,
if Y &.m.w. RN
X ,ﬂm%%m%m%mﬂ%@
e A AN RN 7

Rear Turf Tirg

5%



Al Models

Turf & Wheel Group

Limplicity

Hear Tires

Front Tires

it

Part

Ma. Qty. Descriptlon

173432 2 WHEEL & TIRE ASSY_, Rear, 23 x 10-1/2-12, Turf
1605967 2 TIRE, Tubeless, Carlisle, 23 x 10-1/2-12, TurT Saver
157638 2 TUBE

172353 2 VALVE STEM & CAP

173430 2 WHEEL, Crive

B2B1100 10 BOLT, Hub

Part

No. Qty. Daseription

171376 2 WHEEL & TIRE ASSY., Front 16 x §-1/2-8, Turf
172353 2 VALVE STEM & CAP

164247 2 TUBE

171377 2 WHEEL SUBABSY. {Includes Bearing}

154392 4 CUP {Bearing)

1605865 2 TIRE, 16 x 6-1/2-8, Carlisle Turf Saver



Si.lﬂp’fl!;’y Decal Group

Decal Group

DISCOMNECT GROWND [

TERMINAL VWHEN WORKIMNG

A\ WARNING

ON ELECTRIGAL SYSTEM TD T AYDI0 JHJURY B0 NAT 8iR
PREVENT SHORT CIRCUIT SAFETY DECALS ENGINE WITH SEAT DECK RAISED

1676933 1675534

a8




Mig. Mo, 1891382, 1891717

Recal Group sfmp’il:ify

Ref, Part
Na. No. Oy, Deacription
1 1669366 i DECAL, Simplicity Grille
2 153166 2 DECAL, Simplicity
a 1666865 2 DECAL, Model 7116 Hydra
1668E7TQ 2 CECAL, Model 7117 Hydro
4 166558441 1 DECAL, Hopd Stripa, AH
B 1662366 1 OECAL, Cast Iron Trans.
[ 16765231 1 BECAL, Conscle, Hydro
T 16567263 1 DECAL, Seat Dack
B 1686873 1 DECAL, Dash, Hydro
2] 1660442 1 DECAL, Hood Suips, 1H
Not Indaxed
1 DECAL, Batery {not serviced)
175216 1 FILM, Lift Laver, {on handle)
1667175 ] DECAL, Adjusiment, Mower Belt
1703661 1 DECAL, Drive Bells & Mower Blades
1676934 1 DECAL, Cautisn
1876933 1 BECAL, Waming, (under seat deck)
Mig. No. 1691957
Decal Group
Ref, Part
No, No. aty. Description
i 1706307 1 DECAL, Grilia
i 1703661 1 DECAL, Drive Belts & Mower Blades
3 1706366 1 DECAL, Modal 17GTH-L
4 1706306 1 DECAL, Hood Stripa, AH
5 1668202 1 DECAL, Simplicity
i 18676931 1 DECAL, Congole, Hydro
7 17044582 1 DECAL, Touch-Up Palnt
g 1668328 1 DECAL. Dash, Hydro
9 1706305 1 CECAL, Hood Stips, LH
Not Indexed
1 DECAL, Baltary {not sanviced)
176216 1 FILM, Lift Levar, {on handla}
1667175 1 OECAL, Adjustment, Mowar Balt
1679675 1 DEGAL, Caulion
167EG33 1 DECAL, Waming, (under seat deck)

59






TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE
TOLERANCE + 20%

SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
@, & ¢o

8-32 19 In. Lbs. 30 In. Lbs. 41 In. Lbs.
§-36 20 " 31 " 43 "
10-24 a7 " 43 " 60
10-32 31 " 49 " 68
1/4-20 413] " a Ft. Lbs 12 Ft. Lks.
1/4-28 76 ” 10 " 14 "
5/16-18 11 Ft. Lbs 17 N 25 "
5/16-24 12 " 19 ” 25 "
3/8-18 20 - 30 ” 45 "
3/8-24 23 ’ 33 " 50 "
7/16-14 30 " 50 ” 70 "
7/16-20 35 " 55 " ag i
1/2-13 50 " 75 " 110
1/2-21) 55 " a0 " 120 "
9/16-12 B85 - 110 ¥ 150 !
9/16-18 Fi " 120 " 170 "
5/8-11 21 " 150 " 220 "
5/8-18 100 " 180 " 240 B
3/4-10 160 " 260 " 386 "
3/4-16 180 " 300 " 420 B
7/8-9 140 " 400 " &00 "
7/8-14 155 " 440 " 660
1-8 220 " 580 v 900
1-12 240 " 640 " 1,000

NOTE: BOLT HEAD MARKING

1. These torque valuss are to be used for all Simplicily S.A.E. GRADE;
hardware excluding: locknuis, self-lapping screws, thread
forming screws, sheet metal screws and sockel head 2 O
salscrews,

2. Recommended seating torque values for lockmais: 2 @
. For -
a funrngtraillng torque locknuls - use 65% of grade 5 8 @

b. For ftange whizlock nuts {and scraws) - use 135% of
grade 5 torques.

. Unless otherwisg noted on assembly drawings all tarque

values muat msat this speciflcation.




O Simpliciiy

MANUFACTURING, INC. aramy D NUSA
500 N Spring Strest { PO Box 997
Fort Washington, Wl 53074-0997



